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T2 1 708.9985 MHz -8.89 dBm  factor 235.6 T2 1 70B.9745 MHz -8.63 dBm  factor 240.3
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Occupied Bandwidth

Mode LTE Band 12 : 99%0OBW(MHz)
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LTE Band 12
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.46 dém 714.000 MHz 716,000 MHz 100.000 kHz 71576723 MHz 20.62 dbm -0.16 d&
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590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -28.687 dém £.57 d& 714.000 MHZ 716.000 MAz 100.000 kHz 714.89011 MHz 12.04 dBm -16.96 db
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LTE Band 12 / 1.4MHz / 16QAM
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598.900 MHz 699,000 MHz 30.000 kHz 698.99725 MHz -29.04 dBm -16.04 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00425 MHe 28 45 dBm 1545 db
599.000 MHz 701.000 MHz 100.000 kHz 699.73227 MHz 11.80 dém -18.10 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.25 dBm -17.25 dB
T
)i i )
PEFCH]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number : A36 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -29.57 d&m -16.57 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHz 19.26 dBm -10.74 d&
698.900 MHz 599.000 MHz 30.000 kHz 698.98376 MHz -21.24 dBm -8.24 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00165 MHz -21.04 dBm -5.04 dp
£99.000 MHz 701,000 MHz 100.000 kHz 699.26873 MHz 19.01 dBm -10.99 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.70 dBm -15.70 dB
Y
i [} N [1 P
Date:r 3 19:35:41 Date: 3 19:46:25

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] o
Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm - 10 dﬂmr- . 5
CL- / \ 0 demy \
-10 dem I ' -lode \\
SPURIOUS_LINE_ABS J I |
-20 dem J \ 20 dim \
-30 dem -30 dBm
] i b
-40 dBm — 1 -40 dBm
50 dBm -50 dem: —
—j.“"“*xk—
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -35.16 dem -22.16 d& 714.000 MHz 716,000 MHz 100.000 kHz 71537163 MHz 10.90 dBm -19.10 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99396 MHz -30.18 dBm -17.18 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00604 WMHe 30-16 dom 1716 db
599.000 MHz 701.000 MHz 100.000 kHz £99,90609 MHz 11.22 dBm -18.78 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.06 dBm -21.06 db
T
)i i )

Sporton International Inc. (ShenZhen) 1 A37 of A157
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
ectrum me| s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PABS Line SPURIOUS_LI ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F ‘\ 20 GBH‘.‘P /M» S
\
10 dBm HI’ I 10 dBm f \
ode l\ 0 dem J
-10 dBm -10 dBm 4
SPURIOUS_LINE_ABS ‘ ‘I
20 dem ,1‘ 20 dim H
-30 dem /. ] -30 dBm f f
N NIV
alnallan Lo
50 dam — 50 e P
r \ K m
i '/ R
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Fregquenc: | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -25.50 dBm -12.50 05 715.000 Mz | 716,000 MMz 100,000 kiz T 20,64 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99875 MHz -17.83 dém -4.83 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600544 MHz -17.69 dBm —480dB
599.000 MHz 702.000 MHz 100.000 kHz 69926823 MHz 20.76 dBm -9.24 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.06 dbm -12.06 dB
.
Il - I 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; S ABS Line _§PURIOUS_LINE |ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
10 dBm [.w,, .,..,,‘W.a.m\ IWWWMP-_Q\
0de t \ dem L\
-10 dBm ‘) 10 dBm. }
SPURIOUS_LINE_ABS l &
20 dBm l -20 dBm ‘
-30 dBm -30 dBm
Ly |/
40 dBm . 40 dem T
P Py -

-50 dBm — -50 dem

NN NESSS ot 1 |
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698.88666 MHz -35.58 dBm -22.58 d8 713.000 MH2 716.000 MHz 100.000 kHz 713.50798 MHz .98 dBm -21.02 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -31.72 dBm -18.72 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00135 MHz -31.41 dBm -19.41 dB

£99.000 MHz 702,000 MHz 100.000 kHz 70117133 MHz 9.04 dBm -20.96 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.77 dbm -21.77 dB

Y
)i i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number : A38 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE |ABS PASES
20 dBm ,\ 20 dem: al
10 dBm ‘![ ] 10 dBm \
| [
08 — 0 dem |l
-10 dBm \ -10 dBm i
SPURIOUS_LINE_ABS
-20 dém vh -20 dBm ! \
-30 dBm 7 uﬁ{) -30 dém ] i
AL
-40 dem AVAP AN ﬂu‘w}n L N
—— T ot
50 dem - 50 dem =LAl
g
—
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz -25.66 dBm -12.66 05 715.000 Mz | 716,000 MMz 100.000 KAz T 20,06 dBm _gml
£58.500 MHz £93.000 MHz 30.000 kHz 698,98636 MHz -18.72 dém -5.72 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600405 MHz 17,94 dBm 464 dB
599.000 MHz 702.000 MHz 100.000 kHz 699 25624 MHz 20.46 dBm -9.54 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.38 dbm -13.38 dB
.
I - I 1 o

Date: 3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; S ABS Line _§PURIOUS_LINE |ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
10 dBm
S
T \
a8 |
0 i i
-10 dBm | %
SPURIOUS_LINE_ABS l
20 dBm I -20 dBm
-30 dBm _TJJ -30 dBm
| N
-40 dem e S 40 dem e =
e -
.4,,-'*"{’- \“-‘
50 dBm — 50 dBm
—._‘;74“.‘_‘—‘-“‘__,/” Nﬁ
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.19 d&m -23.19 d8 713.000 MH2 716.000 MHz 100.000 kHz 713.50798 MHz .19 dBm -21.81 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99885 MHz -33.34 dBm -20.34 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00544 MHz -32.98 dBm -19.98 dB

£99.000 MHz 702,000 MHz 100.000 kHz 70119530 MHz £.37 dBm -21.63 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.86 dbm -21.86 dBb

Y
] ) -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number : A39 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dbin I‘\ 20 dbm =
A
f |
10 dBm / '1 10 dBm { :
CL- i \ 0 dBm J \
-10 dem -10 dBm
SPURIOUS_LINE_ABS 1
-20 dem ul -20 dBm j }
-30 dém ﬂ M -30 dBm 7 i—
Al N
_40 dem '/ "\Vf\‘r M.J - iy f* 'T'\\‘ 'H_ﬂ\_/‘ AY Y \
50 dem — N 50 dem o
S NESEBSEE e p—
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.10 dém -16.10 d& 713.000 MHz 716.000 MHz 100.000 kHz T1e 76474 TITE 16.79 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698.99436 MHz -21.17 dBm -8.17 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00664 MHZ 21,91 dBm 801 ds
589.000 MHz 702,000 MHz 100,000 kHz 699,24725 MHz 19.26 dBm -10.74 dB 716,100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 29.92 dBm S16.99 B
Y
I - il 1 o)
Date:z 3 20:06:3

Date: 3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

20:10:04

@1 AvgPwr (@1 tvgPwr
Limit Fheck PARS | SPURIGIECHEEKARS PABS
¥ . ; 1 ARS Line _§PURIOUS_LINE |ABS PABS
20 UIBIF::‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dém
.
{ I \
ode x . dem
| 1
-10 dBm f F10 dBm !‘
SPURIOUS_LINE_ABS
-20 dém { -20 dBm
-30 dBm j -30 dBm
40 dem -40 dem L —
T LA R -
o frrbeet ‘_"4""\,_
-50 dBm — 50 dem e
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -39.64 dém -26.64 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,71079 MHz 6.90 dBm -23.10 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -34.71 dBm -21.71 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00305 MHz -33.16 dBm -20.16 dB
£99.000 MHz 702,000 MHz 100.000 kHz 70177073 MHz £.87 dBm -23.13 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.71 dBm -25.71 db
Y
)i i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number 1 A40 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 5SMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
ectrum = = um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep RefLevel 30.00 d8m  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
0 uguﬂr‘m PURIOUS_| INE_ABS ; . 20 dbime ™ i
/ \ [ \
10 dem ! \ 10 dBm: ( \
o de j} \ 0 dem f L
-10 dBm —% -10 dBm. 1
SPURIOUS_LINE_ABS J l,‘ -"' ]
-20 dBm v‘ HM -20 dBm 1 h
-30 dBm ;jl " -30 dBm ﬂw ‘\
. / A AN || P A \
40 dem I W PR
Y L . Vel o] | e i
o~ [
-50 dam —— 50 dem b
S—— __.____,__,_.,u—-——v-\—‘wh_—_ﬁ M“—/\_
60 dBém -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -22.87 dém -10.87 de 711.000 MHz 716.000 MHz 100.000 kHz 71567782 MHz 20.77 dBm -9.23 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99336 MHz -20.32 dBm -7.32 dB 716.000 MHz 716,100 MHz 30.000 kHz 716,00025 MHz -20.41 dBm -7.41 dB
£99.000 MHz 704,000 MHz 100.000 kHz 699.32218 MHz 20.41 dBm -9.59 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.34 dBm -10.34 dB
Y
il o N 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; 1 ARS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dém
A . 7 SRIPEVE PUTTRGS PP
[ AEEaY
0da , ‘1 dem L
-10 dBm ! 10 dBm |
SPURIOUS_LINE_ABS f \ \
20 dBm T 20 dBm H
.30 dem } -30 dBm \‘
-40 dem —— 40 dBm N
| T fM__\‘
-50 dBm -50 dem
e -\‘_

-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.86 d&m -20.86 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.69181 MHz 7.38 dbm -22.62 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.98177 MHz -32.87 dBm -19.87 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00005 MHz -33.50 dBm -20.50 dB

£99.000 MHz 704.000 MHz 100.000 kHz 69995155 MHz £.72 dBm -23.28 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.53 dBm -21.53 dB

Y
)i i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number 1 A4l of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F (-\ 20 GBH‘.‘P S
10 dBm T 10 dBm I’ T
| [ |
0de / Jk\ 0 dBm T ‘\
-10 dBm (- -10 dBm M \
SPURIOUS_LINE_ABS J "
20 dem f w 20 dim {HH h
-30 dBm j "W -30 dem .
#
o i L Aol ol A \
VA G e S|
50 dem o 50 dBm [
RN VoS sy T ]
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -23.11 dBm -10.11 08 L 000 Wi | 716 PtD Wi 100,000 Kiz e tera e 2014 cBm _gwl
£58.500 MHz £93.000 MHz 30.000 kHz 698,99466 MHz -20.43 dém -7.43d8 716,000 MH= 716,100 MHz 30,000 kHz 716 01633 MHz ~20.70 dBm 70 de
599.000 MHz 704.000 MHz 100.000 kHz 699.30719 MHz 20.14 dBm -9.86 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.17 dbm -10.17 dB
.
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dBm
P S Lt ML P bR s ey
0de 1 ﬂ\ dBm: W"\I
| |
-10 dBm I‘ ‘I 10 dBm |
SPURIOUS_LINE_ABS J ‘ \
“20 dem ; 20 dBm L
-30 dBm JJ -30 dem tk
-40 dem =t 40 dem )
— S S —
_,-,.,rr—“"_w"— Nﬁh“\
-50 dem — B -50 dBm =
RN W e S
60 dBm 60 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -35.86 dBm -22.86 dB 711.000 MHz 716,000 MHz 100,000 kHz 711.00659 MHz 5.63 dbm ~24.17 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99515 MHz -34.86 dem -21.86 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00255 MHz 34.52 dBm 215208
599.000 MHz 704.000 MHz 100.000 kHz 70191958 MHz 5.99 dBm -24.01 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -36.26 dBm -23.26 dB
.
I 1 i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number

1 Ad42 of A157




SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12/

5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dém {.‘ 20 dBm ,\
10 dem / I\ 10 dem f' !
odB } \ 0 dem J \H
-10 dBm . -10 dBm f-,J
SPURIOUS_LINE_ABS J “‘J \
-20 dem J \lv\ -20 dBm AJ .‘h
-30 dBm 1 m“ “|
-40 dem I/ - ',”'M f\\w 1
Iy e k'ﬂ.'\»-w“-"r"w/l \
-50 dBm — = [ A.,_
00 U BTN S, oy S wwN
60 dBm 60 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.01 dém -13.01 d& 711.000 MHz 716.000 MHz 100.000 kHz T1e 63788 Wiz 19.05 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98346 MHz -22.76 dém -9.76 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00085 MHz 21.15 dBm aisde
599.000 MHz 704.000 MHz 100.000 kHz 69935215 MHz 18.79 dém -11.21 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.20 dbm -12.20 dB
.
I - i 1 o
Dater 3 20130159 Date: 3 20541350

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; 1 ARS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dém
rkuwﬂw T e et g ol A g o, e
0de [ o/dem %I
-10 dBm - \ ﬁn dBm !
SPURIOUS_LINE_ABS I \ 1
20 dBm r, T 20 dBm l\
.30 dem } -30 dBm L
-40 dBm __,Hr -40 dBm |
] I R— e —m——

50 dem e 50 dém

4..._‘.&__-—‘—/"-“ S
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -36.83 d&m -23.83 d8 711.000 MHz 716.000 MHz 100.000 kHz 713.22028 MHz 5.12 dBm -24.88 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.98856 MHz -36.04 dBm -23.04 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00365 MHz -35.44 dBm -22.44 dB

£99.000 MHz 704.000 MHz 100.000 kHz 70184466 MHz 5.15 dBm -24.85 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.58 dbm -24.58 db

Y
] ) -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number 1 A43 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
ectrum me| s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F \ 20 GBH‘.‘P S ].
10 dBm l 10 dBm [ -
ode || 0 dem T i\
-10 dem i K -10 dBm { \
SPURIOUS_LINE_ABS H UI H L
20 dem | 20 dim 5
il R
A ) F .
-30 dBm A 30 dBm It
/ \ | A / \
-40 dBm - - — —4hdem
i Al
/ M Vo 7 & Sy - m
-50 df Vd ’, 1y,
50 dém 7 W 50 dem R AP \
N A AN
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz ~26.16 dBm -13.16 08 706.000 Mz | 716,000 MMz 100,000 kiz e e s 20,48 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99066 MHz -24.94 dém -11.34 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00395 MHz ~24.49 B 114908
599.000 MHz 709.000 MHz 100.000 kHz 699 60440 MHz 20.50 dBm -9.50 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.61 dbm ~12.61 dB
.
Il - I 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem 10 dém
od B B A AT s A Y ol R Vi VL) AP
B 1 m
-10 dBm \ -1p dem
SPURIOUS_LINE_ABS | \ ‘
20 dem j [ 2o dem l
L f
-30 dem 1 t ‘f‘su dem \A]_
-40 dBm p—— "E 40 dBm
T 'q'\_‘__“_ﬁ‘__
-50 dBm 50 dem e
\‘-k—.,ﬁ
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz ~38.55 dBm -25.55 05 08 D0n MHE | 716 PtD iz 100,000 Kiz S ENEREE I o4 B _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,98506 MHz -40.52 dem -27.52 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600135 MHz 40 25 dBm 2725 de
599.000 MHz 709,000 MHz 100.000 kHz 707 24675 MHz 3.91 dBm -26.09 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -39.67 dBm -26.67 dB
.
i J1 i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number

1 Ad4 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm r \
0 de ‘l 0 dem l
-10 dBm Jf -10 dBm 1
SPURIOUS_LINE_ABS ‘L[
-20 dBm J’J -20 dBm J’JU ‘Jm
-30 dBm /,. -30 dBm Nj\ ‘\
-40 dem /I\\V yom || B i ;ﬂ f \
v,/ Seatsnd WS P A s A M ™ .
-50 dém 50 dem -
yaw ] —
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -26.80 dém -13.80 d& 06,000 MI | 716.000 Mz 100.000 kHz T1E405E8 Tz 19.99 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98317 MHz -25.70 dém -12.70 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00445 MHz 26 54 dBm 1354 de
599.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 20.12 dBm -9.68 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.44 dBm -13.44 dB
.
I - i 1 o

Date: 3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dém
b e e e st Tt P e S ek e e BT AU Ta el RERPISNOES
-10 dBm \ -1p dem
SPURIOUS_LINE_ABS \ W
20 dem J \ 40 dem -
-30 dBm / T jﬁu dBm \
1
-40 dem -40 dem '
I — | S——
-50 dBm 50 dem \\
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz ~39.65 dbm -26.65 05 706.000 Mz | 716,000 MMz 100.000 KAz T RTERR 501 cBm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98477 MHz -41.99 dém -28.39 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01743 MHz 41.50 B 2acade
599.000 MHz 709.000 MHz 100.000 kHz 70665734 MHz 3.32 dBm -26.68 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -40.50 dBm -27.50 dB
.
)i i )

20:56:01

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number 1 A45 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém: i
|
10 dBm F\\ 10 dBm " \
ode ‘. l 0 dem J l
-10 dBm : -10 dBm o
SPURIOUS_LINE_ABS f H | \.\\
-20 deém ’(' " -20 dBm o L
-30 dBm 1 \’ -30 dem .Ur ;
[l ] 7 £
; \ L | 2 |
40 dam /I i w Bm— f T
/ / \
-50 dem \‘/\“’\rv-w \/ M M) k\, - d‘;‘:" A ann Y o Y
I ! AN R
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -27.21 dém -14.21 d& 706.000 MHz 716.000 MHz 100.000 kHz T1e405E8 Tz 16.50 dBm -uwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -26.97 dém -13.57 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601773 MHz 27.94 dBm 14,94 dB
599.000 MHz 709.000 MHz 100.000 kHz 69957443 MHz 18.40 dBm ~11.60 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.06 dbm -15.06 dB
.
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PARS | SPURIGIECHEEKARS PAES

¥ . ; S ABS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
10 dBm 10 dém
ode Aot s, 0 g s
N
-10 dBm i -1p dBm.
SPURIOUS_LINE_ABS { ‘ W
-20 dém J L -30 dém i
-30 dBm )J j,;lu dBm “\‘1
-40 dem 40 dBm
- {-
g—--"“‘—’_-‘ ——
-50 dBm / = -50 dBm
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -41.23 dém -28.23 de 706.000 MHZ 716.000 MHz 100.000 kHz 710.26074 MHz 2.05 dBm -27.95 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99725 MHz -42.50 dBm -29.50 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,01354 MHz -42.91 dBm -20.91 dB

£99.000 MHz 709.000 MHz 100.000 kHz 705.56843 MHz 2.05 dBm -27.95 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -41.80 dbm -28.80 db

Y
)i i )
21:08:04

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9

Page Number 1 A46 of A157



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

Conducted Spurious Emission

LTE Band 12 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit Twrk PARS Limit l‘thnrk PAES
SPURIOUS LINE ABS PABS -10 difig$PURIOUS LINE ABS PABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
il — -40 dBm . ——
learramn ool ol
50 dem—T
o il
0 dBm
70 dB 70 dBm
80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.25 dBm -40.25 dB 30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.10 dBm -40.10 d&
725,000 MHz 1.000 GHz 100.000 kHz 940.38584 MHz -54.16 dBm -41,16 dB 725,000 MHz 1.000 GHz 100.000 kHz 908.24168 MHz -54.05 dBm -41,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61585 GHz -43.59 dBm -30.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63034 GHz -43.43 dBm -30.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -39.00 dBm -26.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -38.82 dBm -25.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01325 GHz -38.97 dBm -25.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00975 GHz -30.21 dBm -26.21 dB
— '_ = — T
L JL ) L JL J
31.SEF.2024 19:40:26 3.SEP.2024 19:41:44
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dém s, =
A
-50 dBém
-60 dBm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 47.82365 MHz -53.26 dBm -40.26 dB
725.000 MHz 1.000 GHz 100.000 kHz 940,78577 MHz -54.07 dem -41.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63634 GHz -43.47 dbm -30.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -38.84 dBm -25.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.01725 GHz -39.35 dBém -26.35 d&
i SERRERRED e
JL J
Date: 19:51:2
Sporton International Inc. (ShenZhen) Page Number 1 A47 of A157

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : IHDT56AT9



samran . FCC RF Test Report Report No. : FG482618C

LTE Band 12 / 3MHz

[ spectrum o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
e, -40 dBm i ——
o sty
J 50 dBm i
Bm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.45 dBm -40.45 dB 30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.25 dBm -40.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.88829 MHz -53,97 dBm -40,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 974.07971 MHz -53,75 dBm -40,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -43.38 dBm -30.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53887 GHz -43.52 dBm -30.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -39.03 dBm -26.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -39.04 dBm -26.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00875 GHz -38.98 dBm -25.98 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00875 GHz -30,10 dBm -26.10 d&
_— —_—
)i 2 )i w
L JL ) L L J
2 2 3.SEP.2024 20:1

Highest Channel / QPSK

Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dem . —
.y
-50 dBém
0 dBm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 47.82365 MHz -53.44 dBm -40.44 dB
725.000 MHz 1,000 GHz 100.000 kHz 930.43765 MHz -53.81 dem -40.81 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.62434 GHz -43.41 dBm -30.41 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -38.77 dBém -25.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00625 GHz -39.14 dBm -26.14 dB
i
JL J -
Date:

Sporton International Inc. (ShenZhen) Page Number 1 A48 of A157
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 12 / 5MHz

Lowest Channel /| QPSK Middle Channel / QPSK
[ spectrum o
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
PARS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
St sy |[| 40 dBm -
el I
—~ 50 dBm
-l i
50 dBm
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 48.47360 MHz -53.62 dBm -40.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -£3.25 dBm -40.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 948.18442 MHz -53.85 dBm -40.85 dB 725,000 MHz 1.000 GHz 100.000 kHz 973.82076 MHz -53.97 dBm -40.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62684 GHz -43.39 dBm -30.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.60885 GHz -43.43 dBm -30.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86427 GHz -38.82 dBm -25.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -39.03 dBm -26.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -39.03 dBm -26.02 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01375 GHz -30.38 dBm -26.38 dB
_— —_—
)i 2 )i w
L JL ) L L J
2 44 3.SEP.2024 20:37:02
Highest Channel / QPSK
Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm e
ol
-50 dBém
-60 dBm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 47.82365 MHz -53.37 dém -40.37 d8
725.000 MHz 1.000 GHz 100.000 kHz 99167651 MHz -53.97 dem -40.97 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63384 GHz -43.34 dbm -30.34 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99925 GHz -38.85 dBém -25.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00325 GHz -39.28 dBém -26.28 d&
i
I J -
Date:
Sporton International Inc. (ShenZhen) Page Number 1 A49 of A157

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : IHDT56AT9



samran . FCC RF Test Report Report No. : FG482618C

LTE Band 12/ 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
[ spectrum o
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
PARS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
i, ] ||| 40 cBm i
A,
- 50 dem—T-
ot n
-60 dBm
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.20 dBm -40.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 47.82365 MHz -53.27 dBm -40.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.02590 MHz -53.70 dBm -40.70 dB 725,000 MHz 1.000 GHz 100.000 kHz 996.12570 MHz -54.05 dBm -41,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -43.49 dBm -30.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -43.51 dBm -30.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -38.93 dBm -25.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -39.07 dBm -26.07 dB&
7.000 GHz 9,000 GHz 1.000 MHz 7.01025 GHz -39.20 dBm -26,30 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00875 GHz -30.11 dBm -26.11 dB
—_— _—
)i 2 )i w
L JL ) L L J
20:58:28 3.SEP.2024 20:58:45
Highest Channel / QPSK
Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
40 dBm —y —
VN
-50 dBém
-60 dBm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 47.82365 MHz -53.29 dém -40.29 dB
725.000 MHz 1.000 GHz 100.000 kHz 943,43528 MHz -53.90 dem -40.90 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -43.52 dbm -30.52 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98525 GHz -38.97 dBém -25.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.01375 GHz -39.09 dém -26.09 d&
i
I J -
Date:
Sporton International Inc. (ShenZhen) Page Number : A50 of A157

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : IHDT56AT9



samran . FCC RF Test Report

Report No. : FG482618C

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0007
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0007
10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage = 4.50 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.16 5.88 6.17 PASS
LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dbm  Offset 14.00 b Ref Level 30.00 GBm  Offset 14,00 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
(@153 view (@153 view
‘:—h\_:. e
o o -
00 00
1E4 “_ 1E4
LS
i |
1 .‘1_ 1 T
f i
\ b
' ‘:
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2141 cbm 27,19 dbm 5.78 dB 2.55 dB 4.38 dB 5.16 0B 5.57 dB Trace 1 | 20,43 cbm 27,32 dbm 5.98 dB 2.93 dB 4.93 dB 5.88 dB 5.41 dB
)il T ) )il W e
LTE Band 13 / 10MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 GBm  Offset 14,00 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
) =
00
1E-
1 .\\
i
I
\
F 782.0 MHz : Mean Pwr + 20.00 di
C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.47 cbm 26,56 dbm 7.09 dB 3.07 dB 5.16 0B 6.17 dB 6.75 dB
il [

Sporton International Inc. (ShenZhen) Page Number
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FCC RF Test Report

Report No. : FG482618C

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

Middle CH

4.96

4.89

9.65

9.81

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

s m k2 um i
0.00 dém  Offset 14,00 db & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.03 dBm| ™l 13.70 dBm|
0 . 782 02000 MH?Z| 20 d8 781.67000 MHz
- 5 nde 26.00 dB| 26.00 dB
- P M B 1.955000000 MH2| o L E P, 1.885000000 MHz
- T Q factor | 157.8 b J‘ Q factor | 160.0
0 d8m i % 0 dem 1 |
] \ o/ 1
-10 dBm } -10 dBm ¥ -
/ / Y
20 dém 20 dam 1
/ y / y
i . - = 30 dBm —r \ -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 782.02 MHz 15.03 dBm ndB down 4,955 MHz ML 1 TEL67 MHz 13.78 dém ndB down 4,885 MHz
T1 1 779.542 MHz -10.72 dém ndé 26.00 dB T1 1 779.542 MHz -12.29 dém ndé 26.00 d8
T2 1 784.458 MHz -10.69 dém  factor 157.8 T2 1 764,428 MHz -12.31 dém  factor 160.0
L L J - L L J [

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &2 ctrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.87 dBm| ™Il 15.24 dBm|
1 780.1620 MHzZ| 785.2770 MHz
20 20 d8 1
- o ndg, 26.00 dB| nde 'y 26.00 dB|
P T e 5 RS P gl S
04 a B . 9.650000000 MHZ 104 A A e A A BT y 9.810000000 MHz
- T Q factor \ 80.9 b 7 Q factor \ 80.0
/ \ /
0 dem ! L 0 dam. J \
12 / L
-10 dem - } -10 dem y L
i \ { 4
20 dBm a . 20 dBm f" \\
- \ PN A b s
-30 d8m A 4 L4 -30 dBm 7 ! R =
40 dBmeye 40 gm e
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.162 MHz 16.87 dBm ndB down 9.65 MHZ ML 1 7B5.277 MHz 15.24 dBm ndB down 9,51 MHZ
T1 1 777.205 MHz -8.35 dBm nds 26.00 d8 T1 1 777.0B5 MHz -10.69 dém ndé 26.00 d8
T2 1 785.855 MHz -8.73 dBm  factor 0.5 T2 1 766.595 MHz -11.12 dém  factor 80.0
L L J - L L J [

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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samran . FCC RF Test Report Report No. : FG482618C

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.50 8.95 9.01

LTE Band 13
Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

E m &2 um -
0.00 dém  Offset 14,00 db & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.77 dBm| ™Il 14.19 dBm|
20 g8 782 92000 MH?Z| 20 d8 780.57100 MHz
:c By, 4.485514486 MHz o ! - 4.495504496 MHz
104 Wi 104 utn N, et o
0 10 i {
0 dém- £ 0 dém + l-\
i \ J
-10 dBm + . -10 dam 4 -
r \ / \
20 d8m . | 20 dém L8
o o SA s o s / \ .
S0 e < 530 g — = T Vo Ve =
-40 dBm -40 dBm
-50 dBm -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 782.32 MHz 15.77 dBm ML 7B0.571 MHz 14.19 dBm
T1 1 779.75225 MHz 10.62 dBm Occ Bw 4.485514486 MHz T1 1 779.74226 MHz 9.69 dém Occ Bw 4.495504496 MH2
T2 1 784.23776 MHz 10.81 dBm T2 1 784.23776 MHZ 8.67 dbm
] ( i ) —

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

trum &2 ctrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.99 dBm| ™Il 16.10 dBm)
20 g8 L 779.6620 MHzZ| 20 d8 " 778.4240 MHz
X, - 8951048951 MHz x . 9.010989011 MHz
At N | 1 LA A e ] e - 2
1d 10 df = T
} i / \
0 dem { L 0 dam. J .
! \ ! !
10 dm F ‘\ -10 dam: - '\
{ \ /
20 d8m - 20 dBm -
/ i - ] |
/ e e PR / A\
-30 dBm - = -30 dBm ~
AP R -40.4Bm— =
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 779.662 MHz 16.99 dBm ML 776.424 MHz 16.10 dBm
T1 1 777.5445 MHz 10.77 dém Occ Bw 8.951048951 MHz T1 1 T77.4B45 MHz 10.44 dBm oce Bw 9.010989011 MHZ
T2 1 785.4955 MHz 11.07 dBm T2 1 786.4955 MHz 10.20 dBm
L L J -
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Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
] m
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d@ Mode Auto FFT Ref Level 30.00 dém  Offset 14.00 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS BAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm ﬂ 10 dBm
o0de J‘i 0dem
|
10 dem — -10 dBm —
-20 dBm ;J \\ -20 dem
o \ i an
SPURIOUS_LINE_ABS 1 | SPURIOUS_LINE_ABS_
-40 dBm / ! h MM -40 dBm T FJrUl!
iy M Dbt e
-50 dBm ‘fw 50 dem r—rﬁ
B
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.15085 MHz -57.13 dém -22.13 dB 763.000 MHz 775.000 MRz 5.250 k2 760.15584 Mhz ~57.28 dbm ~22.28 0B
775.000 MH2 775,900 MHz 100.000 kHz 775,17308 MHz -45.09 dém -32.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 77541494 MHz -45.64 dBm -32.64 dB
775.900 MHz 776.000 MHz 30.000 kHz 776 91444 WHz -50.15 dém -37.15 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.98576 MHz -50.84 dBm -37.84 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 20.72 dem -9.28 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.74 dBm -9.26 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,02682 MHz -50.28 dém -37.28 dé 788.000 MHz 768.100 MHz 30.000 kHz 786.09995 MHz -48.08 dm -35.08 db
788.100 MHz 793.000 MHz 100.000 kHz 789.58077 MHz -44.43 dBm -31.43 dB 785,100 MH= 753,000 MHz 100,000 kHz 788 77707 MH= 4548 dBrm 50,48 db
753.000 MHz 205.000 MHz 5.250 kHz 805.78571 MHz -56.93 dBm ~21.93 d& 753.000 MHz 806.000 MHz £.250 kHz 800.52597 MHz -57.03 dBm -22.03 dB
Y
i i )
Date: 1 21:25:40 21:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] m
yectrur Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d@ Mode Auto FFT Ref Level 30.00 dém  Offset 14.00 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS pAES
10 dBm 10dBm
e ““—"“"""v“‘"ﬁ
ods r | 0dBm L
10 dom ] J| } -10 dem — j |
-20 dBm ) \l -20 dem j ]l
SPURIOUS_LINE_ABS [N SPURIOUS_LINE_ABS 1
- T 1 C
b fa o~
-40 dBm P -40 dBm r,a ¥
-50 dBm *“J 50 dem le
— [ ]
[
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | AL Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -55.15 dém -20.15 d& 763.000 MHz 775.000 MRz 5.250 kHz 770.47453 Mhz 57,33 dbm ~22.33 0B
775.000 MH2 775,900 MHz 100.000 kHz 775,68197 MHz -40.19 dém -27.19 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,82223 MHz -45.21 dBm -32.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90544 MHz -45.21 dBm -32.21d8 275.900 MHz 776.000 MHz 30.000 kHz 775.98866 MHz 5025 dBm 37.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.38162 MHz 7.09 dém -22.91dB 776.000 MHz 788.000 MHz 100.000 kHz 784,36164 MHz 6.91 dBm -23.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,05420 MHz -42.80 dém -29.60 d& 788.000 MHz 768.100 MHz 30.000 kHz 786.09995 MHz -42.98 dbm -29.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.26399 MHz -37.30 dém -24.30 dB 785,100 MH= 753,000 MHz 100,000 kHz 788 03460 MH= ~37.77 dBrm 5477 dB
793.000 MHz 506,000 MHz 6.250 kHz 793,00649 MHz -55.86 dém -20.86 dB 293.000 MHz 806.000 MHz 6.250 kHz 703.07143 MHzZ 52.05 dBm -17.95 dB
Y
I J1 [ )
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LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

)

Offset 14.00 dB Mode Auto FFT

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 14.00 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dbke—fUUZLLLS LInE ARs -
10 dem Q 10 dbm ‘hl
odb ‘ 0dem i”
-10 d8m — -10 dem: — ] H‘
-20 dBm : l\ -20 dem .
o Al . /]
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
[\ e TR
-40 dBm - b -40 dBm — -V
P ™ A
s om x ' E I
[T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.61518 MHz -57.28 dém -22.29 dB 763.000 MHz 775.000 MAz 6.250 kHz 766.13487 MAz -57.21 dBm -22.21 de
775.000 MHz 775.900 MHz 100.000 kHz 775.03282 MHz -44.68 dém -31.68 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.56239 MHz -45.08 dBm -32.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.69 dBm -37.69 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.90085 MHz -50.95 dBm -37.96 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33566 MHz 19.81 dém -10.19 d& 276.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.23 dBm ~g.67 dB
788.000 MHz 788,100 MHz 30.000 kHz 78806038 MHz -50.28 dBm -37.28 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08736 MHz -48.15 dBm -35.15 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -44.32 dBm -31.32 dB 785,100 MH= 753,000 MHz 100.000 kHz 788.70044 MHz 41,88 dBm -23.38 dB
793.000 MHz 806.000 MHz 6.250 kHz 79326623 MHz -57.23 dém -22.23 d8 793.000 MHz B06.000 MHz 6.250 kHz 793.01948 MHz -56.83 dBm -21.83 dB
Y
Il j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 14.00 db

Mode Auta FFT

21:41:11

@1 AvgPwr @1 AvgPwr
Limit #heck BAES Limit Gheck PAES

20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS Laps

10 dBm 10 dBm

gl Aoty

ode il 0 dBm ‘ L

-10 dem — ! ‘ -10 dem —] i |

-20 dBm } { -20 dBm J ‘

SPURIDUS_LINE_ABS /j Y | SPURIOUS_LINE_ABS J‘ \
-40 dBm e o -40 dBm T
-50 dBm rﬁ -50 dBm 'M
. | e
Bt
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774656834 MHz -55.47 dém -20.47 d& 763.000 MHz 775.000 MAz 6.250 kHz 768,54446 MHz -57.40 dbm -22.40 de
775.000 MHz 775.900 MHz 100,000 kHz 775.69995 MHz -41.60 dém -28.50 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -45.48 dBm -32.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96988 MHz -46.02 dBm -33.02 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97358 MHz -50.47 dBm -37.47 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.11289 MHz 6.93 dBm -23.07 d& 776.000 MHz 788.000 MHz 100.000 kHz 782,92308 MHz 5.90 dBm -24.10 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,06808 MHz -45.87 dBm -32.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04570 MHz -43.68 dbm -30.88 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.52 dBm -27.52 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,76320 MHz 3884 dBm 25,34 dB
793.000 MHz 806,000 MHz 6.250 kHz 805.48701 MHz -56.96 dBm -21.96 di 793.000 MHz 806.000 MHz 6.250 kHz 793,33117 MHz -54.83 dBm -19.83 dB
Y
] I i
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LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Spectrum

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto FFT

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dbke—fUUZLLLS LInE ARs -
10 dem ” 10 dBm ﬂ
o0de % 0dem ”
-10 d8m — l -10 dem: — f ‘
-20 dBm . -20 dem
A /]
SRURIGUS_LINE_ABS ﬂ \ | SPURIGUS_LINE_aBS_ , 1
Il
-40 dBm \ LA -40 dBm ,MI J \\
4 “—M«».'\u,.n—wT - ret! ‘TJ\/w\“_
-50 dBm J 50 dem |
atr e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.60020 MHz -57.34 dém -22.34 de 763.000 MHz 775.000 MAz 6.250 kHz 768.42458 MHz -57.33 dbm -22.33 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -45.32 dém -32.32 dB 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -45.19 dbm -32.19 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94550 MHz -50.56 dBm -37.56 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.97767 MHz -50.95 dbm -37.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,32468 MHz 18,60 dEm -11.20 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.02 dBm -10.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 78809995 MHz -50.96 dBm -37.96 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04191 MHz -48.74 dbm -35.74 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.35559 MHz -44.69 dBm -31.65 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.81713 MHz ~43.27 dBm 30,27 dB
793.000 MHz 806.000 MHz 6.250 kHz 80230519 MHz -57.12 dém -22.12 d8 793.000 MHz B06.000 MHz 6.250 kHz 796.40909 MHz -57.09 dBm -22.09 dB
Y
Il j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectrur Spectrum v
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto FFT Ref Level 20,00 dém  Offset 14.00 db Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS Limit ¢heck PARS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS paBS
10 dem 10 dém
N .
o P e o j’"" 4-‘
-10 dBm — ! ]‘l -10 dem —] | i
-20 dBm } ! 20 dem 1
SPURIOUS_LINE_ABS ] \\M | SPURIOUS_LINE_ABS_ ,J \
-40 dBm J,Jl ..W\_WTW 40 dBm — I
50 dBm Jr‘ -50 dem r
S—
[~ETanT
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,70629 MHz -56.48 dém -21.48 db 763.000 MHz 775.000 MAz 6.250 kHz 770.04296 MHZ 5735 dbrm 22,35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.81 dém -20.81 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,23332 MHz -45.28 dBm -32.28 dB
775,900 MHz 776.000 Mz 30.000 kHz 77599855 MHz =47,27 dbm —3¢.27 db 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.10 dBm -38.10 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.13487 MHz 4.92 dBm -25.08 db 776.000 MHz 788.000 MHz 100.000 kHz 783.88212 MHz 4.94 dBm -25.06 dB
788,000 MHz 788,100 MHz 30.000 kHz 78805559 MHz -47.72 dBm -34.72 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.05030 MHz -45.89 dBm -32.89 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,20524 MHz -42.96 dém -29.96 db 788,100 MH= 783.000 MH2 100,000 kHz 780.03252 MHz 40,12 dBm 27128
793.000 MHz 806.000 MHz 6.250 kHz 800.20130 MHz -56.90 dém -21.80 di 793.000 MHz B806.000 MHz 5.250 kHz 793.38312 MHz -55.70 dbm -20.70 dB
Y
i it w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618C

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / QPSK

Band Edge / 1 RB

Band Edge / 1 RB

5 p rum

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT

1.SEF.2024

1.SEP.2024

21:51:00
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0 d&m t 0dBm }
I\ i
-10 dBm = -10 dBm / |
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20 dB } LY -20 dBm L
o [ e [
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-40 dBrv T +f T 1 -40 dBm
] AV W4 T V|
50 dBm ! ! 50 dBm - I A
’__,\ Tl ] I Se—
-60 dBm l -60 dBm r
oot e,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.28372 MHz -67.27 dBm -32.27 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.26773 MHz -67.31 dBm -32.31 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.59116 MHz -52.65 dBm -39.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -55.12 dBm -42.12 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89545 MHz -57.37 dBm -44.37 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -58.34 dBm -45.34 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 20.55 dBm -0,45 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20,96 dém -0.04 d8
788.000 MHz 786.100 MHz 30.000 kHz 786.08017 MHz -54.25 dBm -41.25 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.08177 MHz -53.95 dBm -40.95 dB
788,100 MHz 793.000 MHz 100.000 kHz 792.17517 MHz -42.68 dBm -29.68 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.37168 MHz -45.70 dBm -32.70 d&
793,000 MHz 806.000 MHz 6,250 kHz 793.11039 MHz -65.27 dBm -30.27 db 793,000 MHz 806.000 MHz 6.250 kHz 796.21429 MHz -64.54 dBém -20,54 d&
— —_— — _—

LTE Band 13 / 10MHz / QPSK

Band Edge / Full RB

p

rum

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT
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@1 AvgPwr
Limit Gheck PARS
20 dbife—SBURIOUS | INE ABS pakg
10 dem
o P T
-10 dem
20 dB
SPURIOUS_LINE_ABS
-40 dBrv u
50 dem ’_"
-60 dBm —
Start 763.0 MHz 7007

e

pts

Stop 806.0 MHz

Spurious Emissions
Range Low |

Range Up | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -62.47 dBm -27.47 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -45,99 dBm -32,99 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -50.79 dBm -37.79 dB
776,000 MHz 788.000 MHz 100.000 kHz 785.18881 MHz 4.12 dBm -25.88 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02702 MHz -44.86 dBm -31.86 dB
788,100 MHz 793.000 MHz 100.000 kHz 792.79196 MHz -39.64 dBm -26.64 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.12338 MHz -51.93 dBm -16.92 dB
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